

Issued to:
APOLLO CRADLES LTD 428 CARLTON ROAD CARLTON BARNESLEY
S71 3HX

Location of equipment:
APOLLO CRADLES LTD 428 CARLTON ROAD CARLTON BARNESLEY
S71 3HX

Issued by:
Lloyds British a division of Speedy Asset Services Ltd Brunel Industrial Estate Blyth Road Harworth DN11 8QA Tel: 01709 386610



Report no:	2050/2468A
Your Order no:	TBA
Our Job no:	276676
Sheet no:	1 of 1

Report of Test and Thorough Examination of Lifting Plant and Equipment

This report complies with the requirements of the Lifting Operations and Lifting Equipment Regulations 1998, SI 2307

Identification Mark of the Equipment:	Description of Equipment	Details of Test and Thorough Examination				
		Qty Tested and Examined:	Safe Working Load: (Specify Units)	Proof Load Applied: (Specify Units)	Additional/Examination/Standards	Date of Test and Examination:
33958	2MTR APPOLLO X-BEAM FRAME WITH 2 ½ " FIXING TUBE ATTACHED	1	1000 KG	2000 KG	DEFLECTION RECORDED SEE REPORT 2050/2461A1	05/06/17

The above equipment has been thoroughly examined, no defects found and is safe to operate



Name and address of person authenticating and signing this report on behalf of author:

Name:

STEVEN ENGLAND

Position:

TEST ENGINEER

Signature:

Date of Report:

5TH JUNE 2017



Issued to:
APOLLO CRADLES LTD 428 CARLTON ROAD CARLTON BARNESLEY
S71 3HX

Location of equipment:
APOLLO CRADLES LTD 428 CARLTON ROAD CARLTON BARNESLEY
S71 3HX

Issued by:
Lloyds British a division of Speedy Asset Services Ltd Brunel Industrial Estate Blyth Road Harworth DN11 8QA Tel: 01709 386610



Report no:	2050/2468B
Your Order no:	TBA
Our Job no:	276676
Sheet no:	1 of 1

Report of Test and Thorough Examination of Lifting Plant and Equipment

This report complies with the requirements of the Lifting Operations and Lifting Equipment Regulations 1998, SI 2307

Identification Mark of the Equipment:	Description of Equipment	Details of Test and Thorough Examination				
		Qty Tested and Examined:	Safe Working Load: (Specify Units)	Proof Load Applied: (Specify Units)	Additional/Examination/Standards	Date of Test and Examination:
33956	2MTR APPOLLO X-BEAM FRAME WITH 2 ½ " FIXING TUBE ATTACHED	1	1000 KG	2500 KG DESTRUCT	DESTRUCTION TEST	05/06/17

The above equipment has been thoroughly examined, no defects found and is safe to operate



Name and address of person authenticating and signing this report on behalf of author:

Name:


 STEVEN ENGLAND

Position:

TEST ENGINEER

Signature:

Date of Report:

5TH JUNE 2017



TEST REPORT

REPORT/JOB NO: 2050/2468A1 276676	CUSTOMER: APOLLO CRADLES LTD	CUSTOMER ORDER NO: TBA																																													
SUPPLIER: APOLLO CRADLES LTD 428 CARLTON ROAD CARLTON, BARNSELEY S71 3HX	DESCRIPTION: 2 MTR APOLLO X BEAM WITH 2 1/2" FIXING TUBE ATTACHED	DATE: 05/06/17																																													
ITEM	REPORT																																														
33958	<table border="1"> <thead> <tr> <th><u>LOAD APPLIED</u></th> <th><u>VERTICAL DEFLECTION</u></th> <th><u>DEFLECTION RETURNED ON RELEASE OF LOAD</u></th> </tr> </thead> <tbody> <tr><td>200 KG</td><td>2MM</td><td>YES</td></tr> <tr><td>400 KG</td><td>7MM</td><td>YES</td></tr> <tr><td>600 KG</td><td>10MM</td><td>YES</td></tr> <tr><td>800 KG</td><td>14MM</td><td>YES</td></tr> <tr><td>1000 KG</td><td>16MM</td><td>YES</td></tr> <tr><td>1200 KG</td><td>19MM</td><td>YES</td></tr> <tr><td>1400 KG</td><td>24MM</td><td>NO</td></tr> <tr><td>1600 KG</td><td>26MM</td><td>NO</td></tr> <tr><td>1800 KG</td><td>28MM</td><td>NO</td></tr> <tr><td>2000 KG</td><td>32MM</td><td>NO</td></tr> <tr><td>2200 KG</td><td>34MM</td><td>NO</td></tr> <tr><td>2400 KG</td><td>38MM</td><td>NO</td></tr> <tr><td>2500 KG</td><td>41MM</td><td>NO</td></tr> <tr><td></td><td>42MM</td><td>NO</td></tr> </tbody> </table>		<u>LOAD APPLIED</u>	<u>VERTICAL DEFLECTION</u>	<u>DEFLECTION RETURNED ON RELEASE OF LOAD</u>	200 KG	2MM	YES	400 KG	7MM	YES	600 KG	10MM	YES	800 KG	14MM	YES	1000 KG	16MM	YES	1200 KG	19MM	YES	1400 KG	24MM	NO	1600 KG	26MM	NO	1800 KG	28MM	NO	2000 KG	32MM	NO	2200 KG	34MM	NO	2400 KG	38MM	NO	2500 KG	41MM	NO		42MM	NO
<u>LOAD APPLIED</u>	<u>VERTICAL DEFLECTION</u>	<u>DEFLECTION RETURNED ON RELEASE OF LOAD</u>																																													
200 KG	2MM	YES																																													
400 KG	7MM	YES																																													
600 KG	10MM	YES																																													
800 KG	14MM	YES																																													
1000 KG	16MM	YES																																													
1200 KG	19MM	YES																																													
1400 KG	24MM	NO																																													
1600 KG	26MM	NO																																													
1800 KG	28MM	NO																																													
2000 KG	32MM	NO																																													
2200 KG	34MM	NO																																													
2400 KG	38MM	NO																																													
2500 KG	41MM	NO																																													
	42MM	NO																																													